
�

P.T.O.

��������� [4063] – 202

T.E. (Civil) (Semester – I) Examination, 2011
INFRASTRUCTURE ENGINEERING AND CONSTRUCTION

TECHNIQUES
(2008 Pattern) (New)

Time : 3 Hours Max. Marks : 100

 Instructions :1) Answers to the two Sections should be written in separate
books.

2) Neat diagrams must be drawn wherever necessary.
3) Black figures to the right indicate full marks.
4) Use of logarithmic tables slide rule, Moillier charts,

electronic pocket calculator and steam tables is allowed.
5) Assume suitable data, if necessary.
6) Solve Q. 1 or 2, Q. 3 or 4, Q. 5 or 6 from Section I and

Q. 7 or 8, Q. 9 ot 10, Q. 11 or 12 from Section II.

SECTION – I

1. a) Give the classification of railway lines based on speed as adopted by Indian
[...]
for a particular work ? Explain the factors giving examples. 6

b) What are the types of scraper ? Explain the working operation of scraper. 6

c) Explain the work cycle output estimation for operation of an equipment. 5



B/II/11/2,540

11. a) What are the methods of underwater concreting ? Explain any two methods
of underwater concreting. 6

b) Write short notes on : 6
i) Jet grouting technique

ii) Industrial flooring.

c) In which circumstances concrete pumps are used ? Give the factors that
influencing the performance and concrete pumps. 4

OR

12. a) Explain the various methods of dewatering systems. 6

b) Draw sketches of a primary and secondary crushers. Explain the difference
between them. State the various other components of a crusher plant. 6

c) Draw a schematic layout of an RMC plant and state its advantages. 4

——————————

[4063] – 202 -4- ���������



�

P.T.O.

��������� [4063] – 207

T.E. Civil (Semester – II)  Examination, 2011
PROJECT MANAGEMENT AND ENGINEERING ECONOMICS (New)

(2008 Pattern)
Time : 3 Hours Max. Marks : 100

 Instructions :1) Answer 3 questions from Section I and 3 questions from
Section II.

2) Answers to the two Sections should be written in separate
books.

3) Neat diagrams must be drawn wherever necessary.
4) Black figures to the right indicate full marks.
5) Use of logarithmic tables, slide rule, Mollier charts,

electronic pocket calculator and steam tables is allowed.
6) Assume suitable data, if necessary.

SECTION – I

1. a) Explain the project life cycle. 4

b) Explain with a suitable example the line and staff organization. 4

c) What are the different relationships in a precedence network ? 8
OR

2. Listed below are the activities of a small construction project along with their
durations and relationships between the activities.

Activity Predecessor Duration (in weeks)
A - 14
B - 10
C A 20
D A 10
E B 16
F B 12
G C 10
H C 8
I D, E 20
J F 10
K G 16
L H 18

a) Draw a network and calculate total project duration. Highlight the critical
path. 8

b) Calculate EST, EFT, LST, LFT and total float for the activities. 8



[4063] – 207 -2- ���������

3. The following table gives the cost duration data for the various activities of a
small construction project.

Activity
code i-j

Normal Crash

Duration
(weeks)

Cost
(Rs.)

Duration
(weeks)

Cost
(Rs.)

1-2 4 20000 2 30000

1-3 16 30000 10 42000

2-4 8 40000 6 48000

3-4 2 14000 2 14000

3-5 4 16000 2 30000

4-6 10 20000 6 32000

5-6 12 24000 4 72000

The overhead costs are Rs. 6,000 per week.
i) Draw the network, find the project duration and show the critical path,

based on the normal durations. Also find the corresponding total project
cost. 6

ii) Carry out stage by stage compression and find 10
a) The minimum total cost of the project and the corresponding optimal duration
b) The all crash solution and the corresponding total cost 2

iii) Draw the graph of cost verses time.
OR

4. a) Manpower requirement for various Activities of a project are given below :

Activity (i-j) Duration (Days) Number of Men required

1-2 7 12

2-3 7 7

2-4 8 12

2-5 7 8

3-5 12 8

4-5 8 6

5-6 9 6

i) Draw a squared network, and manpower loading diagram for EST
solution. Find the EFR and IFR for EST solution. 6

ii) Carry out resource levelling and find the optimal number of men
required. Draw the squared network and manpower loading diagram,
as well as find the EFR and IFR for the optimal solution. 8

b)  What are the circumstances under which updating is carried out ? 4



��������� -3- [4063] – 207

5. a) What are the objectives of material management ? 6
b) Carry out A-B-C analysis for the following construction items. The estimated

annual consumption of each item in terms of its cost are given below.
Represent the results in a graphical form also. 10

Se.No Item Description Amount (Rs.)
1 Cement 3,89,800
2 Sand 80,000
3 Aggregate (course) 1,10,000
4 Steel reinforcement 1,50,000
5 Bricks 1,40,000
6 Timber 60,000
7 Mosaic Tiles 85,000
8 PVC fittings 25,000
9 Wash basin 16,000
10 Stoppers for door 1,000
11 Electrical items 3,000
12 Admixtures 10,000

OR

6. Explain in brief (any 4) : 16
a) Factors affecting EOQ
b) Lead time, safety stock
c) Advantage of A-B-C analysis
d) Advantages of centralisation of stores and purchasing
e) Qualities of a materials manager.

SECTION – II

7. a) A highway of length 7.5 km is to be constructed. Draw a site layout to facilitate
various operations. 8

b)  What safety measures will you adopt during the construction of a tunnel ? 8
OR

8. a) What are the factors affecting the selection of a site layout ? 6
b) What are the causes of accidents on a dam site ? 6
c) What are the various personal protective equipment ? 4

9. a) Define Economics. State its importance from civil engineering point of view. 6
b) Explain “Law of Demand” and “Law of supply”. Explain with examples

how they are interrelated. 6



c)  i) What is time value of money ? 2
ii) One person wants to borrow Rs. 15 lac to buy a flat. He approaches a

bank for a home loan which has an interest rate of 12.5%. He has the
capacity to pay an EMI of Rs. 20,000/- per month. What will be the
maturity period of the loan ? 4

OR

10. a) Define “Elasticity of Demand”. What are the different cases of elasticity. 6
b)  Differentiate between cost, price and value with an example. 6
c) What does “Law of Diminishing Marginal Utility” mean ? Explain with an

example. 6

11. a) What are the methods of Project Appraisal ? 6
b)  Following data pertains to two projects. Rank the projects based on B/C

ratio and NPV value. 10
Particulars Project X Project Y
Investment in Rs. 110000 110000
Cash inflow in Rs.
Year 1 31000 71000
Year 2 40000 40000
Year 3 50000 40000
Year 4 70000 20000
Interest Rate (%) 14 14

OR

12. a) Discuss the various types of costs involved in a construction project. 4
b)  Following data pertains to two projects A & B. Suggest which one is to

be selected based on
i)  NPV @ 10% interest
ii) IRR 12
Particulars Project A Project B
Initial Investment (Rs.) 4,00,000 3,50,000
Annual Income (Rs.)
Year 1 1,50,000 1,00,000
Year 2 2,00,000 3,00,000
Year 3 80,000 50,000
Year 4 1,00,000 90,000
Year 5 20,000 60,000

——————————
B/II/11/425

[4063] – 207 -4- ���������



�

P.T.O.

��������� [4063] – 209

T.E. Civil (Semester – II)  (2008 Pattern) Examination, 2011
ENVIRONMENTAL ENGINEERING – I (New)

Time : 3 Hours Max. Marks : 100

Instructions : 1) Attempt Q. 1 or Q. 2, Q. 3 or Q. 4, Q. 5 or Q. 6 in

Section I and Q. 7 or Q. 8, Q. 9 or Q. 10, Q. 11 or Q.12

in Section II.

2) Answer any 3 questions from each Section.

3) Answer 3 questions from Section I and 3 questions from

Section II.

4) Answers to the two Sections should be written in separate

books.

5) Neat diagrams must be drawn wherever necessary.

6) Black figures to the right indicate full marks.

7) Use of logarithmic tables, slide rule, Moillier charts,

electronic pocket calculator and steam tables is allowed.

8) Assume suitable data, if necessary.

SECTION – I

1. a) Define intake. What are the various factors which govern the selection of

site for locating an intake ? 6

b) Draw a flow diagram of a public water supply scheme and explain each

component. 6

c) The population of a town obtained from census report is as given below :

Year 1911 1921 1931 1941 1951 1961 1971 1981 1991

Population 8,000 12,000 17,000 22,500 29,000 37,500 47,000 57,000 66,500

Estimate the population in the year 2031 by incremental increase method ? 6
OR



[4063] – 209 -2- ���������

2. a) Define design period of a water supply scheme. Enlist the factors affecting
the design period and the design period in years for various components in
a water supply project. 6

b) What are the various types of water demands ? Discuss them briefly. 6

c) State the permissible limits for drinking water as per Indian standards for
the following : 6
i) pH ii) Alkalinity iii) Hardness

iv) Chlorides v) Turbidity vi) Residual chlorine

3. a) A settling tank is designed for an overflow rate of 5,000 lit /m2/hr. What
percentage of particles of diameter (i) 0.06 mm and (ii) 0.03 mm will be
removed in this tank. Temperature of water is 20°C and specific gravity of
particles is 2.65. 6

b) What is meant by coagulation ? Enlist the common coagulants used.
Describe any one coagulant along with the chemical reactions. 6

c) Draw a flow diagram of river water treatment plant for a city. Explain the
purpose of any two units used for water treatment. 4

OR
4. a) Explain the purpose and limitations of Aeration. 4

b) A water treatment plant clarifies 40 MLD of water. The quantity of alum
required at the plant is 18 mg/l. If the raw water is having an alkalinity
equivalent to 5 mg/l as CaCo3, determine the quantity of alum and quick
lime (containing 85% CaO) required per year by the plant ? 6

c) Explain the working of a circular clariflocculator. Draw the typical
cross-section of a circular clariflocculator, showing various components. 6

5. a) Design a rapid sand filter for producing a filtered water flow of 250m3/hr

with the following data : D10 = 0.5 mm, 4104 −×=β , hL = 2.5m. Quantity of

back wash water = 3% of filter output.

Time lost during backwashing = 30 min/d.

Design filtration rate = 5000 lit/hr./m2. 8

b) Explain break point chlorination with a sketch. 4

c) Compare rapid sand and slow sand gravity filter. 4

OR



��������� -3- [4063] – 209

6. a) Explain the working of a rapid sand filter with a neat sketch ? 6

b) Chlorine usage in a water treatment plant having 25000 m3/d capacity is
9 kg/d. The residual chlorine after 10 min. Contact time is 0.2 mg/l. Calculate
chlorine dosage and chlorine demand in mg/l. 4

c) Explain the various operational troubles associated with rapid sand gravity
filter. 6

SECTION – II

7. a) What are the causes for bad taste and odour in water ? Enumerate the
methods of their removal. 8

b) What do you understand by desalinnation ? Why it is important ? Explain in
short Electrodialysis for desalination. 8

OR
8. a) Explain with necessary chemical reactions ‘Lime Soda Process’ of water

softening. Also explain advantage and disadvantages of this method. 8

b) What do you know about fluoridation ? Why it is necessary ? Explain any
three methods of removing excess fluorides from water. 8

9. a) Explain the purpose of providing ESR in water distribution system. Explain
the methods of calculating balancing capacity. 8

b) A town with a population of one million has a continuous water supply.
Water is supplied at the rate of 250 lpcd.

Break up of the water demand is as follows :

Time Lit/capital/day

4 am to 11 am 93

11 am to 4 pm 50

4 pm to 9 pm 75

9 pm to 12 am 22

12 am to 4 am 10

Water is supplied from the treatment plant at uniform rate for all 24 Hrs.
Find the balancing capacity of the reservoir required by mass curve method. 8

OR



10. a) Explain the  importance of the Rain water harvesting. Also enlist various
benefits of rain water harvesting. 4

b) Describe in detail rain water harvesting method for recharging the Aquifer. 4

c) What is service reservoir ? What are its functions ? Explain anyone with
neat sketch. 8

11. a) What sound pressure level results by combining the following four levels ? 6
i) 70 dB ii) 63dB iii) 75 dB & iv) 76 dB

b) Explain the following terms in brief
i) Frequency ii) Sound pressure level

iii) Wave length of sound iv) Threshold of hearing 6

c) Write in tabular form maximum permissible noise levels during day and
night for various types of areas. Also brief about ill effects of noise on
human health. 6

OR

12. a) Describe with sketches, how different atmospheric conditions give rise to
different atmospheric conditions give rise to various kinds of plumes. 8

b) Explain how SPM is determined by using High Volume Sampler. 4

c) Explain how air pollution affect the following materials. 6
i) Paints ii) Papers

—————

B/II/11/435

[4063] – 209 -4- ���������



��������� [4063] – 210

T.E. (Civil) Examination, 2011
FOUNDATION  ENGINEERING

(2008 Pattern)  (New)

Time : 3 Hours Max. Marks : 100

 Instructions : 1) Answer Q. 1 or Q. 2, Q. 3 or Q. 4, Q. 5 or Q. 6 from
Section – I and Q. 7 or Q. 8, Q. 9 or Q. 10, Q. 11 or Q. 12
from Section – II.

2) Answer to the two Sections should be written in separate
books.

3) Neat diagrams must be drawn whenever necessary.
4) Figure to the right indicate full marks.
5) Use of Pocket Calculator is allowed.
6) Assume suitable data, if necessary.

SECTION – I

1. a) Define Boring. Explain in detail about wash boring. 6

b) What is significant depth ? How would you decide the depth of exploration ? 6

c) What are the factors that effect the sample disturbance ? 5

2. a) Explain electrical resistivity method in accordance with : 6

i) Principle

ii) Procedure and sketch

iii) Limitation.

b) Describe various types of soil samples. What is area ratio ? State its significance. 6

c) Differentiate between SPT and DCPT. 5

3. a) Explain with neat sketches, modes of shear failure in soil. 6

b) Write down Assumption made in Terzaghi theory and state Terzaghi Bearing
capacity equation. 6

c) Compute the safe bearing capacity of square footing 1.5 m × 1.5 m located
at a depth of 1.0 m below the ground level in a sandy soil of average
density 20 KN/m3, Q = 20°, Nc = 17.7, Nq = 7.4 and Nr = 5.0. Assume
factor of safety = 3.0 and water table is very deep (Terzaghi analysis). 5

P.T.O.



[4063] – 210  -2- ���������

4. a) Explain Housel’s perimeter shear concept. 6

b) Explain with neat sketch plate load test and state the limitation of plate load
test. 6

c) Two plate load test with square plates were conducted on a soil deposit for a
30 mm settlement following loads were obtained

Width of plate (mm) Load (KN)

300 38.2

600 118.5

Determine width of square footing which would carry a load of 1500 KN
for a limiting settlement of 30 mm. 5

5. a) Define following terms : 6

i) Elastic settlement

ii) Pressure bulb

iii) Contact pressure.

b) Explain with a neat sketch square root of time fitting method for determination
of coefficient of consolidation. 6

c) Determine the elastic settlement of a footing 3m × 3m resting on the sandy
soil with E = 45000 KN/m2, μ  = 0.3, Is = 0.82 at centre (rigid) if footing
carries a load of 2,000 KN. 4

6. a) Explain with sketches spring analogy method of consolidation process. 6

b) Define the following : 6

i) Compression Index

ii) Normal consolidation

iii) Coefficient of consolidation.

c) An Oedometer test gives time for 90% consolidation as 16 minutes on a
20 mm thick specimen. Determine the time for 50% consolidation for a
clay bed 3.0 m thick with single face drainage. 4



SECTION – II

7. a) Enlist the circumstances under which pile foundation are used. 4

b) With suitable example explain : 6

a) Displacement piles

b) Non-displacement piles.

c) A precast concrete pile 0.305 m × 0.305 m in Cross-section is driven by
hammer. Estimate the allowable pile capacity using modified EMR
formula.

Given,

Weight of hammer = 35.6 KN

Total length of pile = 20 m

Hammer efficiency = 0.8

Coefficient of restitution = 0.45

Weight of pile cap = 3.2 KN

Number of blows for last 25.4 cm of penetration = 5

Height of fall = 100 cm

F.O.S. = 5 7

8. a) What do you understand by ‘Tilt’ and ‘Shift’ of well ? What are remedial
measures to rectify tilt and shift ? 6

b) What are the advantages and disadvantages of pneumatic caissons over open
caissons ? 6

c) Differentiate between piers and piles. 5

9. a) With suitable sketch explain ‘Approximate analysis method to determine
depth of embedment in cantilever sheet pile wall. 6

b) With neat sketches enlist different types of cofferdams. 6

���������  -3- [4063] – 210



c) An anchored sheet pile wall is to retain soil to a height of 5.5 meter. The

anchor rod is to be provided at a depth of 1.8 meter below the top level of

the fill. The soil including that in to which the pile is driven is cohesionless

with φ  = 30° and γ  = 20.8 KN/m3 the surface of soil is horizontal and level